
D700 
Dip/Chin 

Assist 

ASSEMBLY INSTRUCTIONS Page 1 



D700 
Dip/Chin 

Assist 

ASSEMBLY INSTRUCTIONS Page 2 



D700 
Dip/Chin 

Assist 

ASSEMBLY INSTRUCTIONS Page 3 



D700 
Dip/Chin 

Assist 

' 

8 

ASSEMBLY INSTRUCTIONS Page4 



D700 
Dip/Chin 

Assist 

12 

ASSEMBLY INSTRUCTIONS Page 5 



D700 
Dip/Chin 

Assist 

ASSEMBLY INSTRUCTIONS Page { 



D700 
Dip/Chin 

Assist 

ASSEMBLY INSTRUCTIONS Page 7 



D700 
Dip/Chin 

Assist 

SM133 

1/2" 0 D x 3/8" I D 
1/4" LG BRONZE OILITE 

SLEEVE BUSHING 

3 / 4" ROUND 

- --- - - - 65 7 / 8" -- -----
SM196 

3/16" SINGLE SHANK BALL 

SM196 

3/16" SINGLE SHANK BALL 

-~-- 1 /8 " 
3/1 6" PRE-STRETCH CABLE 

COATED BLACK TO 1/4" 
MIL-SPEC GFl 887903 

1 / 8 " ...-l f-o-

ASSEMBLY INSTRUCTIONS 

SM1 33 

1/2" 0 D x 3/8" I D 
1/4" LG BRONZE OILITE 

SLEEVE BUSHING 

3/4 ROUND 

Page 8 

https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


D700 
Dip/Chin 

Assist PARTS LIST 

KEY QTY PART NUMBER DESCRIPTION 

1 1 35-S U B-D 700-05 Foot Plate Mount 
2 1 35-SUB-D700-06 Main Base Hoop 
3 1 35-S U B-D 700-01 Weight Cage 
4 1 35-SUB-D700-03 Main Upright (Right) 
5 2 35-SUB-D700-02 Main Upright (Left) 
6 1 35-S U B-D 700-08 Upper Cross Brace 
7 2 26-STD-SG114 53 5/8" Guide Rod 
8 1 26-STD-SWTOP-8 40 Lb. Top Plate 
9 15 26-STD-SW104 20 Lb. Intermediate Plate 

10 1 35-SUB-D700-07 Foot Bar Assembly 
11 2 26-STD-SM275 54 5/8" Linear Bearing Shaft 
12 2 35-SUB-D700-04 Rotating Pull-Up Handle 
13 1 35-S U B-D 700-09 Dip Handle (Left) 
14 1 35-SUB-D700-10 Dip Handle (Right) 
15 1 26-STD-SP440 8 3/4" x 25" Foor Plate 
16 1 26-STD-SP441 6" x 20" Foot Plate 
17 1 26-STD-SSH14 7 Weight Shield 
18 1 26-STD-SP436 Placard Mount Plate 
19 1 26-STD-SX140 Weight Stack, 4 1 /2" Pulley Mount 
20 1 26-STD-SC185 Weight Stack Cable 

ASSEMBLY INSTRUCTIONS Page 9 

https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams


D700 
Dip/Chin 

Assist 
HARDWARE LIST 

KEY QTY PART NUMBER DESCRIPTION 

A 44 13-FLT-12 1 /2" Flat Washer 
B 22 12-LOK-12 1/2" Lock Nut 
c 2 11-FLS-121 1 /2-13 x 1 Flathead Bolt 
D 4 11-HEX-12214 1 /2-13 x 2 1 /4" Hex Bolt 
E 2 11-HEX-12212 1 /2-13 x 2 1 /2" Hex Bolt 
F 2 11-HEX-12234 1/2-13 x 2 3/4" Hex Bolt 
G 4 11-HEX-12314 1/2-13 x 31/4" Hex Bolt 
H 10 11-HEX-12414 1/2-13 x 41/4" Hex Bolt 
J 12 13-FLT-38 3/8" Flat Washer 
K 6 12-LOK-38 3/8" Lock Nut 
L 2 11-HEX-381 3/8-16 x 1" Hex Bolt 
M 2 11-SKT-381 3/8-16 x 1" Socket Head Cap Screw 
N 2 11-HEX-38134 3/8-16 x 1 3/4" Hex Bolt 
Q 2 11-HEX-382 3/8-16 x 2" Hex Bolt 
R 2 11-FLS-38234 3/8-16 x 2 3/4" Flathead Bolt 
s 2 11-FLS-38334 3/8-16 x 3 3/4" Flathead Bolt 
T 2 26-STD-PLAS126 71/4" Knurled Plastic Sleeve 
u 4 16-CAP-22 2" x 2" End Cap 
v 2 18-PUL-312 3 1 /2" Pulley 
w 2 19-WSB-123 1 /2" x 3" Weight Stack Bumper 
x 2 19-WSB-1123 1 1/2" x 3" Weight Stack Bumper 
y 2 19-GRP-11210 11/2" x 10" Foam Grip 
z 6 19-GRP-113 1" x 13" Foam Grip 

AA 4 14-BRG-CIRC1916SNP 1 9/16" Internal Snap Ring 
AB 4 14-BRG-LIN1 CL 1" Linear Bearing, Closed 
AC 4 14-TUR-1R 1" Turcite Bushing 

ASSEMBLY INSTRUCTIONS Pagel~ 


